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Order Date / No

Numunenin Tanrmr 3 566334.QIFT CAMLI CAM-CAMA BOLME DUVAR SISTEMT, KASA WALL, PLUS , - , -, 12 40

(No.Cins. Marka. Tip. Ttir. Model vb ) tnetrekare

Sample Descrtptiongto,type.h4ark.t4ottet 56633I,KASA ll/all PLUS series, Double (ilozed, Glqss 7o Glass Pqrlition l(all Syslen,KASA

etc.) WAI'I.PLUS," 12'10 square meler

Numune Kabul Tarihi . 13.12.2019

Test ltem Receiot Date

Deneyferin Yaprldr$ Tarih z 23.12.2019 - 08.01.2020
Dntc ofTc(
Uygufanan Standard / Metod : TS EN ISO 10140-2:2013-06 

' 
TS EN ISO 717-1:2013-06

Applied Standard/Method TS EN ISO 10140-2;2013-06, TS EN ISO 717-l:2013-06

Raporun Sayfa Saylsr : I I

Number ofpages ofthe report

Agrklamalar :

Remarks
Tijrk Akreditasyon Kurumu(TURKAK) deney raporlannrn tanrnmasr konusunda Avrupa Akredrtasyon Birli[i(EA) ve Uluslararasr

Laboratuvar Akreditasyon Birligi(ILAC) ile kargrhklr tanrnma antlatmasrnr imzalamrEtrr

The Turkish Accreditalion Acency(TURKAK) is signatory to the multilateral agreemenls of the European co-operation for the

Accreditation(EA) and of the International Laboratory Accreditation(ILAC) for the Mulual recognation of test reports.

Deney ve/veya olgUm sonuglan, genigletilmig <ilgum belirsizlikleri (olmasr halinde) ve deney metodlan bu raporun tamamlayrcr krsmr olan

takip eden sayfalarda verilmrStir

The tesl and/or measurement results, lhe uncertainties (if applicable) with conrtdence probability and lesl methods are given on the

following pages which are part of this report.
Ntrmune miigteri tarafindm alrmrltrr, bu mpordaki sonuglr nmunenin teslim ahndrgr hali igin gegertidir Bu rapor Ozel deney talebine istinaden

diizenlenmig olup, Standartlara Uygunluk Belgesi niteliginde degildir Partiyi tmsil etmez, Piyasa Gozetim ve Denetim Faaliyetlerine esas olugnrmz, ilm,
reklan ve ihalelerde 6102sayrh Tiirk Ticilet Kmmu'nm 54 Ve 55 Maddelerinde yer dm haksrz rekabet htiktimlerine aykrnhk teqkil edecek gekjLde

kullanrlmaz Sriz konusu hususlara aykrn hareket edilnesi halinde hukrki ve cezai agrdan TSE somlu tutulmz
The somple wqs tqken by lhe cututmer and lhe resulls in lhis reporl qre vqlid lirr lhe stolus ol the sanple being received. T'his reporl ha.s been prepored in

accordmce wtth the reque\l lbr special letls and is nol quoli/icd os a (:erliJicqte ol Con/omily to Stqndqrds [l does nol represenl lhe porly, does nol

conslilute a hosis for Market Surueillance and Audit Activities, and cannol be uscd in announcemcnl, advertisemenl.t and lenders in conlradiclion with the

provition.\ oJ un/bir compelilion in Articles 51 and 55 o/ lhe 'hrkish Comnercial In, No 6102 TSE cannol be held responsible in co.se ol violooon of
lhese issues in lepal qnd criminal lerms
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Person in chsrge of ksb

-a

2E f ir.rting Expert
Teknik $ef

Technical Chief
Laboratuvar Mtidiirti V.

Laboratory Manager Dep.
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Test Laboratory
TSE Construction Materials Fire and Acoustic
Laboratory
Aydrnh Mah. Ulus Sokak No:7/l TuzlaliSTANBUL

Requested by

Kare Yapr Sistemleri ingaat Ltd. $ti.
Esentepe Mah. Cevizli Dl00 Giiney Yan Yol Lapishan
No:25ll 1 7 Soeanhk Kartal/iSTANBUL

Test Sample

KASA Wall/PLUS series, Double GIazed, Glass To Glass
Partition Wall System (double glazed partition wall system
with glass to glass full length 5mm+l,52PVB
(0,76+0,76)+5mm laminated transparent glass and 75 mm
thick PLUS system profrles)

1. Introduction

At the request of Kare Yapr Sistemleri ingaat Ltd. $ti., airborne sound insulation
measurements were carried out for 'I(ASA WaIUPLUS series, Double Glazed, Glass To
Glass Partition Wall System " atthe acoustic department of TSE Construction Materials Fire

and Acoustic Laboratory according to TS EN ISO 10140-2:2013 on24lI2l20l9.

2. Test Facility

Test facility complies with all requirements of TS EN ISO 10140-2 and TS EN ISO 10140-5

standards. Dimensions, shape and mounting conditions were presented at the end of the report.

Volume of source room 114,9m3

Volume of receiving room 174,4m3

Test opening 12,4m2

3. Test specimen

The specimen was chosen and delivered by the client.
Date of production: -
Specimen arrival date: 23 I l2l20I9

ROOM Temperature oC Pressure kPa Humiditv 7o

Source 22,9+0,8 99,2!1 47,6!5

Receivins 22,7lO,8 99,2!1. 47,7+5

LAB-D-FR-36 I 22.07.2019 - 5



-16,\ TSE DENEY ve KALIBRASYON MERKEZi BA$KANLTGT YAPI l'dLLZ. YANGIN VE AKUSTiK LAB.
\Y HEADSHIP OF TSE TEST ANd CALIBRATION CENTER CONST. MAT. FIRE AND ACOUSTICS LABORATORY

MUAYENE. DENEY SONUQLARI TEST RESULTS
TS EN ISO 10140-22 2013:' TS EN ISO 717-1: 2013

3.L Description of the test specimen

Description of the product: Double glazed glass partition wall system with approximately 75 mm
total system thick that is constituted with various types of aluminium profiles, gaskets,

5mm+1,52mm(0,76+0,76) PVB+5mm mm thick laminated glass and 50mm gap between glasses.

Glass: 5mm+l,52mm(0,76+0,76) PVB laminated glass -Manufacturer: Qraylar Cam InS. Malz.
San. ve Tic. A.$.)
Joint: 2mm VHB band
Profile: Various type and dimensions (given in technical drawings)
Gasket: Various type and dimensions(given in technical drawings)

Surface areazl2,4m2
Mass per unit area: =52,4kgktf

3.2 Installation of test specimen

o Test frame was chosen according to TS EN ISO 10140-5. Test frame has dimensions of
4060mm width and 3060mm height.

o Test specimen was installed in to the frame by client in a similar manner to the actual
construction practice.

o System was constructed in the laboratory then it was mounted in to the frame.
o The ratio of the niche depths on either side of the test element is approximately 2:I.
o Installation of the frame between the test rooms was carried out by the laboratory.

4. Method
Test laboratory complies with all requirements of TS EN ISO 10140-5 and TS EN ISO 10140-
2 standards.
o Two horizontally adjacent rooms, one of which is the source and the other is receiving,

were used for tests.
o Test specimen was installed into the test opening as defined in clause 3.2 of this report.
o Loud speakers and microphones were placed at locations, which were determined

previously.
o Microphone verifications were made before and after measurements.
. Sound pressure level measurements were carried out with mechanized microphone, during

60s. During the measurements, the time of rotating boom whole movement period is equal
to 60 s.

o At the receiving room, 12 measurements were conducted for each ll3 octave band
frequencies to obtain reverberation time according to TS EN ISO 3382.

o Background noise measurements were conducted at receiving room for making correction
on the sound pressure levels ifnecessary.

Results were calculated from the formula bel cated in TS EN ISO 10140-2 and
TS FN TS(.) 1 01 4 -1 qfqndqrds'TS EN ISO 10140-1 standards:
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R=[,1-l,2r10l,og (S/A)
A:0,16V/T
Where;
Lr: is the energy average sound pressure level in the source room, in decibels;
Lz: is the energy average sound pressure level in the receiving room, in decibels;
S: is the area of the free test opening in which the test element is installed, in square
meters;
A: is the equivalent sound absorption area in the receiving room, in square meters;
V: receiving room volume, cubic meters;
T: reverberation time in receiving room, s.

Single number rating was obtained according to TS EN ISO 717-1.

Results

Results were given in ll3 octave and lll octave bands in tabular and graphic forms
below.

Single number rating according to TS EN ISO 717-l was found;

Rw (C;Ctr)= 42,2 C3 ; -7) dB
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Sound reduction index according to ISO 1O'l4O-2
Laboratory neasurenent of sound insulation of building elenents

Client: Kare Yapr Sidemleri InFat Ltd gti Date of te$: 24 122019
Testroomidentification: Twohorizontallyadjacentrooms,oneofthemissourceroomhas ll4,9m3volumeandtheotherone

isreceiving room has 174,4 m3 volume, were used fortessDiffuserswere placed in roomsin orderto
provide diffuse sound field. Roomsare complywith all requirementsof TS EN ISO 10140-2 and TS
EN ISO 10140-5 $andards Figuresregarding the roomswere pre-nted in the report

Ted specimen mounted by: TeS specimen was mounted by the client

Description of the KASA WalI/PLUS serieq Double Glazed, GlassTo Glass Partition \ hll Sydem (double glazed
specimen: partition wall sygem with glassto glassfull length 5mm+1,52PV8 (O,76+0,76)+5mm laminated

transparent glassand 75 mm thickPLUS qy$em profiles)

Static pressure: 99,2 kPa

temperature: 22,7'C
Relative air humidity: 47,7 o/o

per unit area: 42,4 kglm2

S. of te$ element: 12.42 m2

Source room volume: 114.9 m3

ving room volume: 174,4 m3

S. of te$ element: 12,42 m2

Frequency range according to the

cuNe of shifted reference values (lSO 717-1 )
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TS EN ISO 10140-22 20132 TS EN ISO 717-1: 2013
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Sound reduction index according to ISO 10140-2

Laboratory neasurenent of sound insulation of buiHing elenents

Rating according to ISO 717 1

Rw (C;Ck) = 42,2 ( -3 i -7 )dB csos.lso= -3 dB cs.$ooo= -2 dB c'oooooo= -2 dB

Evaluation based on laboratory measurements results obtained Ck,so_e1so= -9 dB C,rrooooo= -9 dBCtr,loo$ooo= -7 dB
in one-third-octave bands by an engineering method

Sum of unf avourable deviations : 31 ,9 dB

lVhx unfavourable deviation : 6,5 dB at 200 Fz

Receiving roomvolune: 174,4 rf
Source roomvolunB: 114,9 trf
Area, S, of test elenenl 12,42 nf

Air tenperature: 22,7 "C

Relative air humidity: 47,7 %

Static pressure: 99,2 kPa

lVbss per unit area: =52,4 kglnf
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R'r", comparison table
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Legend:

R: Sound reduction index of the test soecirEn.
RnBx: The npxirrum sound reduction index of a buildinq elenpnt.
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TEST RESULTS
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PHOTOS FOR TEST SPECIMEN IN SEVERAL STAGES
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FIGURE REGARDING TEST SAMPLE MOUNTING

-0001-T

5 285

01-20

tPtEtf,4flcE

Glass to glass joint with
2mm thick VHB band

B-B section detail

A-A section detail
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FIGURES REGARDING THE TEST FACILITY
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